



Certificate of Analysis

Product Name: Microsilica G96U

Batch NO: ACC16004

Company: Xiamen All Carbon Corporation

Test Item: SiO2(wt%), Moisture(%), LOI(%), Retained on 45um sieve(%), Bulk Density(kg/m3), PH, Fluidity(cm)

Test Method/Standard: According to GB/T6901.2--2004.

Date:20160329

Product Name: Microsilica G96U

The analysis results reported as follows:

Test Items	Unit	Result
SiO2 content	%	97.06
Moisture	%	0.53
LOI	%	2.02
Retained on 45 micron sieve	%	1.14
Bulk Density	kg/m3	340
PH		6
Fluidity	cm	24

Sign on behalf of
Xiamen All Carbon Corporation



Date: 2016-03-29

Xiamen All Carbon Corporation

TEL: +86 592 2278129 FAX: +86 592 2278123

E-MAIL: info@allcarbon.com.cn Http://www.allcarbon.com.cn

Add: Unit F-G, 10/F, Zhenhaoge Building, Guomao Golden Coast, No.99 Lujiang Road, Xiamen China, 361001